v029 13aON

A

Py /
iy
By

-
."‘ 03 [ O . | Y S Y
= s VINOUdIS
3 Y %“ |




VACUUM PACKAGING MACHINE

MODEL 620A

GENERAL TABLE OF CONTENTS

I OPERATION INSTRUCTIONS

11 MECHANICAL DRAWINGS

Front view general assembly drawing
(DRAWING #005-0415)

Rear view general assembly drawing
(DRAWING #005-0416)

Cover adjustment procedure

Central shaft assembly drawing
(DRAWING #004-0223)

Seal bar pre-assembly drawing (twin seal)
(DRAWING #005-0418)

Seal bar Pre-assembly drawing
(elactrical bag cut option)

(DRAWING #005-0419)

Seal bar pre-assembly drawing

{top and bottom sealing or

bi-active seal bar option)

(DRAWING #005-0420)

Upper seal bar assembly drawing

(top and bottom sealing or

bi-active seal bar option)

(DRAWING #005-0421 & 004-0259)

Gas injection kit inatallation drawing
(option gas injection) {DRAWING #010-0018)

III ELECTRICAL DRAWINGS

Electrical drawing (DRAWING #006-0067)

Electrical drawing(50hz) (DRAWING #006-0100)
Electrical drawing(l phase) (DRAWING #006-0068)
Electrical drawing(1 phase/50hz) (DRAWING #006-0101)
Electrical drawing(3 phase) (DRAWING #006-0069)
Electrical drawing (3 phase/50he) (DRAWING #006-0102)
Electrical parts ligt

Wiring diagram 15 pins (DRAWING #006-0029)

DRAWING

Pneumatic drawing (DRAWING #007-0019)

1 DAML /73



VACUUM PACKAGING MACHINES

OPERATION INSTRUCTIONS

IABLE OF CONTENTS

Setting up the machine
Electrical connection
Cperation
3.1 Working ﬂﬂwbnwvwmn‘
3.2 Special Packaging
3.2.1 @Gas flushing
3.2.2 Top and bottom sealing
(bi-active sealing)
3.2.3 Electrical bag cut
3.3 Setting of digital controls
3.4 Daily cleaning
Trouble shooting

4.1 Failure during a Packaging cycla

4.2 Insufficient vacuum
4.2.1 Leakage in the bag
4.2.2 No leakage in the bag
4.2.3 Insufficient vacuum in the chamber

4.3 Faulty seal
4.3.1 Insufficient seal
3.2 No seal
.3.3 Permanent sealing current
3.4 Seal does not stick
4.4 Fault in the valves
4.5 Control board failure

Regular maintenance

2 DAML/43



SIPROMAC INC.
VACUUM PACKAGING MACHINES

SETTING UP_ THE MACHINE :

Before choosing the site for the machine, Please consider that
You will also need room for pPackaged and non-packaged products
apart from the space needed for the machine itself.

Reep in mind that the machine must not be set up upon uneven
ground. Especially with mobile models, the weight of the pump
might then cause warping of the machine. Then the lid will
not fit correctly.

Before starting to work, check the oil view glass on the pump,
if there isg a sufficient quantity of o0il in the pump. Never
use oil other than recommanded by the producer. Never exceed
maximum quantity of oil indicated, when adding or changing
oil.

On the other hand, there must be free accesas of air to the
pump to allow for cooling so that operation- temperature of
160°F (70°C) is not aexceaedad.

TRI C TION:
Electrical connections must be made by qualified personnel.

This person must make sure that the electrical entries
corresponds to the Proper voltage and amperage of the machine.

3 ‘ DAML/ 39



2. Con't

An important step in connecting the machine is to make sure
that the pump turns in its correct rotation.

) Em-.:m_ 1J.The pump should not rotate more than 3 to 4 seconds
in the wrong rotation or it may cause serious damaga. The
proper rotation is indicated by an arrow on the pump motor.

3. P. TI

3.1 WVorking principles:

A vacuum packaging cycle is made of 3 stages. First the vacuum is made,
the air is completly taken out of the chamber and from bag containing
the product. (See figure 1). Then it is possible to inject neutral gas
from the nozzles, if the product is delicate. Finally, a mecanism
pushes the sealing bar to the rubber support to seal the bag.

FIGURE 1 ( ALL OTHERS MODELS,EXCEPT 700A)

4 DAML/73



3.1 Con't

To obtain nice packages, the products and the bags have to be of
proportional sizes. The bag's opening should never excead 2" (50 cm)
past the seal bars. The product should be centered in height in
relation to the seal bar by adjusting the spacers provided.

To obtain a good seal, make sure that no residue of fat is left between
the bag's inner sides whera Sealing is done.

3.2 Special packaging:

3.2.1 Gas_ flushing:

There is an atmospheric pressure of 14 lbs/sq. inch (= 1 kg/ aq.
cm) upon products when fully evacuated. Products which can bhe
damaged by high pressure must be packaged with a partial vacuum, or
the pressure must be couterbalanced by inflating the bag with gas
(nitrogen or carbon dioxide) before sealing after evacuation.

After evacuation, the vacuum valve closes and the gas valve opens.

The hecaessary gas tank and Pressure valve mounted on tank not
supplied by Sipromac. The pressure of the gas reqgulator should be
set at approximatly 5 1bs/aq. inch. (1/3 kg/sq. cm). Each machine
has an adaptor for gas connection.

3.2.2 Top and bottom sealing:

(bi-active sealing)

When sealing aluminium laminate bags (especially bags for e.g.
coffea) it is imperative to have an upper and a lower sealing bar.

3.2.3 Electrical bag cut:-

— "To obtain a Package that the excaess bagtail is cut off close to the
seal (cannot be used with top and bottom sealing) .

S DAML /39



e = 2y A NS
ol L8] ek 3 S SN
F { A Sibtaatde A )
; sl 4
N NANA N I8/ 7 ooy

ST NN P

To_turn on: Press the "Power On" key.

To turn off: Press the "Power Off" key.
How to program a complete cycle:

Io entexr the vacuum time (sec.):

1. Press the "V" key. The display will flash.
2. Set your desired timing by pressing on "X10" and/or "X1".
3. Press one more time on the "V" key. The display stays on.

To enter the gas time (sec.):

1. Press the "G" key. The display will flash.
2. Set your desired timing by pressing on "X10" and/or "X1".
3. Press one more time on the "G" key. The display stays on.

Press the "S" key. The display will flash.
Set your desired timing by pressing on "X10" and/or "X1".
Press one more time on the "S" key. The display stays on

1.
2.
3.

6 DAML/39



3.

Con't

The micro-processor will memorize the last program you
entered. The system functions with a 5 volt Cadium
Nickel battery which lasts approximately 3 years and
recharges automatically if your machine remains plugged
in. You may notice, during the first few days of use,
that your micro-processor does not keep you program in
memory, it is normal due to the fact that your battery is
not yet fully charged.

CORDIN P S

MACHINE MA* A * ngn ngn
VAC 250 18 sec. As needed 1.2 sec.
VAC 350,350D 20 sec. As needed 1.3 sec.
VAC 450T,450A 20 sec. As needed 1.3 sec.
VAC 420A 22 sec. As needed 1.3 sec.
VAC 550A 25 sec. As needed 1.5 sec.
VAC 580A 25 sec. As needed 1.5 sec.
VAC 600A 25 sec. As needed 1.5 sec.
VAC 620A 25 sec. As needed 1.5 sec.
VAC 650A 27 sec. As needed 1.5 sec.
VAC 650A AUTOMATIC 27 sec. As neaded 1.5 sec
VAC 700A 27 sec. As needed 1.5 sec.

To modify your program, increase as desired by
pressing the "X1" key.

* If you do not use the gas option, you have to
programme "Q0T.

Warning: Do not increase the sealing tima too much
to prevent damaging the teflon.

The MC-30E p.c. board has a memory to store up to 9
different programs. To display program number, press the
"X10" key. The program number will appear in the center
of the display. To select the program number, praess the
"X1l" key, thaen press the "X10" key to return to operating
mode.

7 DAML/69



3.3 Con't
Seali ti Y

The MC-30E p.c. board also has a time limit on the
sealing. This is an additional security which does not
go thru the micro-processor and has a separate circuit.
This is in case the computer malfunctions or the operator

sets a sealing time too high. When the sealing time
reaches the limit value, the machine will turn off
automatically.

i
i
q
]
i
i
i
g
i
]
i
i
i
]
|
]
]

e[t of

|
e ed
i

[ 111]
[ 114)
"
S.L
e
111
wun
FEL

mEER

[ Tm
|

(_____
RERRET:

BEFORE
AUGUST 94

LL1]]
s

]

Lo

e e e

"o
ki
(117

— — =
B i P,
EEENE{

ik

Ellﬂlll
o e bt

LE
2t

AEgEAENR
LLL

| B
s B
W3
sl
| &
gy
| L
x
22

LI

ELLLLE.

fo
™

b
!

LLLMLELLY

FROM
AUGUST 94

LLLLS

IR

TIME LIMITS:
Time limit factory settings:

250 3.0
350,350D 3.8
420A 4.6
4507T,450A 4.6
550A 4.6
580A 4.6
600A 4.6
620A 4.6
650A 4.6
650A AUTOMATIC 4.6
700A 4.6

NOIE :Pressing thae "V" key during the vacuum cycle will stop the
vacuum cycle and go to the next step (gas or sealing). This is
especially useful to package liquids.

8 DAML/69



WARNING: ALL ELECTRICAL YORK DESCRIOER IN TIHS NROCHURE SHOULD RF. DONF DY A QUALIFIED AND AUTHORIZED

TECHNICIAN.

3.4 Daily gleaning:

For hygenic cleanliness, it is imperative to clean chamber and
spacers daily. Also clean the lid rubber to assure tight seat
of the 1lid. Regular application of talkum powder will
increase working life of the lid rubber.

Check o0il in the pump weekly and add if neccessary. Only use
©0il types recommended by the producer (see pump brochure).

Check vacuum hose for damage regularly, will save a lot of
avoidable trouble with machine breakdown.

The lid is closed and cycle fails to start or stop immediatly
after having started:

Micro switch is actuated too late, re-set the micro switch.
Fault in supply of electricity to the timing control {power on
light does not go on):

Check input voltage at transformer (faulty contact in wires) ;
Check secondary voltage of transformer (approx. 24 Volt AC);
Check fuse:

If none of these apply, change the PC board.

4.2

e bagq:

Most frequently, insufficient vacuum in bags is due to
leakage in bag and not due to any fault of the machine.

Pin-hole leak for which there is no obvious explanation
is due to faulty bag material.

Pin-hole leak caused by sharp edge of the product (bone,

etc.). Use bone-guard or thicker f£ilm.

Tear in bag by careless handling (shaxrp edge on filling
- -——- table, damage made by retailer or customer) .

Leakage in lataral or bottom seal, complain to
supplier's.

9 DAML/34



4.2.2 No leakage in the baqg:

Bag is too large, therefore the surplus of air remains
vigible (there is surplus of air in 0.4% of the bag
volume in each bag). Use bags of suitable size.

Evacuation time is too short:

Pressure bar is jammed and closes opening of bag during
evacuation.

If troubles described under 4.2.1 and 4.2.2 do not apply,
there is something wrong with the evacuation. To find
the leakage quickly, check for leak with precision
vacuumeter, going back step by step from the chamber to

the pump.

At the chamber (measuring point at base of wvalve) at
maximum time of evacuation. If more than 6 torr, proceed
directly to the pump, if more than 3 torr: have pump
service by pump supplier. If pressure at pump is good,
reconnact hoses to pump and measure again.

Verify at vacuum hose connections.
Verify valve connections.

When proceeding this way, starting from pump, loss of
pPressure per step must not exceed 0.5 to 1 torr.

Warning: Verify connections of measuring equipment
before verifing machine.

Most frequent points of leakage: 1lid gasket, damaged
vacuum hose and loose hose clamps.

10 DAML /34



4.3

Fa 1:
4.3.1 Ingufficient seal:
Damaged teflon or silicone rubber.

Sealing pressure tooc low, bellows leaking or pressure bar
jammed.

Leakers in seal: heating wire mechanically damaged
(knicked) or silicone rubber uneven.

4.3.2 No seal:

Sealing wire burnt.
Faulty contact in sealing circuit.
Sealing transformer burnt through.

Contactor does not work.

Contactor is jammed check sealing transformer for damage
through overload.

4.3.4 Seal a8 not stick:

Ingufficient layer of polyethylene (inferior quality of
bags) .

Seal area extremely contaminated by fat or meat juice.
Use filling aid.

Sealing temperature is too low (when using very thick
films) .

Warning: Do not increase sealing time more than really
necessary; higher temperature will reduce
working life of teflon and silicone rubbar.

11 DAML /34



4.4 Fault in the valve:

Vacuum or air valve does not open.

Check whether there is voltage on the magnetic valves during

their period of operation.

broken or the PC board is damaged.

If there is no voltage a wire is

Lid does not open at the end of the cycle; air enters, but
there is still 20 - 40% vacuum in chamber. Vacuum valve does

not close.

4.5 n

PROBLEM

POSSIBLE CAUSE

1. No display Programming Press on/off
switch on error membrane
No current Check fuses
coming to PC Check voltage between
board pins #6 and #13 on "D"
connector, the reading
should be approx.
9 volts AC (if not
it's due to trans-
former or wiring
defect)
On/off key Disconnact flat cable
defective between PC board and
membrane switch and jump pins 1
and 2 or 7 and 8
using a screw
driver
Dafective Replace PC board
PC board
2. Two_digits Programming Press corresponding
continuously arror "vr, "G" or "S" key
flashes on
"Wn,"G" or Defective Replace membrane
ng" membranea
Defactive Replace PC board
PC board
12 DAML/ 34



'Y

.5 Con't

. All of the

display
continuously
flashes

. Display is on

but impossible
to program any
valvas

Cover switch
remains
closead

Defactive

Programming
aerror

Dafactive
PC board

Check cover switch orx
continuity between
pins #8 and #15

PC board connector
{see dwg #006-0029)

Replace
PC board

MHDQ“ =<=h -.ﬁ: or _-m:
to be in programming
mode. Only one at

a time

Replace PC board

. Impossible to

pProgram one
timar ("V",
:G: or -m:v
(the display
is on)

(see step 4
first)

Defactive
membrane

Defeactive
PC board

Replace membrane

Replace PC board

. PC board

doesn't keep
data in memory

Battery not
charged

Defective
battery

Defactive

13

Run the machine or
leave it plugged in
with switch off for
a few hours to
charge battery

Replace battery or
complete PC board
(the battery is
mounted on the

PC board)

Replace PC board
Pc board

DAML/34



4.5 Con't

7. Cycla does'nt 7.1 Poorly Adjust
start adjusted
cover switch
7.2 Bad Verify
connection or
defective
limit switch
7.3 Defective Replace PC board
PC board
7.4 PC board is Check pump fuses,
OK, outputs pump contactor
are defective coil,valves,atc..
(See
dwg # 006-0029)
8. Machine 8.1 Poorly Adjust
"recycling" adjusted
or cycle cover
"ra-start” switch
continuously
8.2 Defective Replace
PC board
9. Double 9.1 Defectiva Replace the 4PDT
chambear : relay or (in electrical box).
vacuum sealing connection This relay switch
or atmosphere fonctions from one
is not done on side to the other
one side only (the PC board is
good because there is
ona output which
control's both sides)
9.2 Defective Tast voltage on coil

—_— -

contactor or
valve

14

DAML /34



Reqular maintenance:
Routine controls to be made at regular intervals:
Check teflon for wear.

Check silicone rubber for burnt spots and smooth even
position.

Check pressure bar for jamming.
Check lid sealing for damage and hardened spots.
Check switch-point of micro switch, adjust if necessary.

Check evacuation hose for damage (contraction of diameter, or
abrasions) .

Check vacuum connections for tightness.

Check oil in pump (0il level in view glass; add if necessary.
Regular change of o0il - necessity indicated by change of
colox) .

Check vacuum in chamber with precision vacuumeter.

Check function of cycle with various settings of timers.

- — -

15 DAML /34



| §



Ll

FART § DESCRIPTION

S

005-0457 BODY ASSEMBLY
005—0414 TABLE ASSEMBLY
NOTE: 005-0463 8" COVER ASSEMBLY

FOR GAS INJECTION
KIT INSTALLATION
SEE DRAWING

# 010-0018

0050464 12° COVER ASSY.(OPTION)
005-0319] P.C.BOARD SUPPORT ASS'Y
0510740 FLAT WASHER ir 5.5,
051-0591 ACORN NUT 1/4°-20 S.S.
114-02901 VACUUM GAGE FIXATION RING
114—-0260 VACUUM GAGE

051-0250| HEX.BOLT 1/4°~20 x 1 1/2° §.5.
0510740 FLAT WASHER 1/4" S.5.
002-0326] LEFT/SEAL BAR GUIDE BILOCK
002—0327| RIGHT-SEAL BAR GUIDE BLOCK
051-0581] LOCK-NUT 1/4"-20 S.5. /NMON
051-0780 FLAT WASHER 3/8" S.S.
051-0620 HEX.NUT 3/8°-16 S.S.
005—0320 BELLOWS ASSEMBLY
005-0418 SEAL BAR ASSEMBLY
005-0419f BAG CuUT SEAL BAR ASS'Y(OPT.)
005-0420| TOP & BOTTOM BAR ASS'Y(OPT.)
0e5—0378| SEAL BAR SUPPORT ASSEMALY

o =]l =

—
ol=1-

(¥
[

|

-
o

DETAIL
SEAL BAR ASSEMBLY

FAFESEAF AR IR R 2

ralraltol =] =] =] =]l =} =] =] -] = |‘
gg'&’aagmmﬁommqmm#umﬂc‘°°°"~'°‘U‘"‘""""'§

~ren—Cnnl

051-0740 WASHER 1/4" FLAT §/5 12
051—-0180 BOLT 1/4'-20 x 1/2° §/8 12
009-0048] GAS 3 INJECTION BAR (OP‘nON) 4
009—0047 GAS 4 INJECTION BAR (OPTION) 4
@ 179-0030 TUBE (OPTION) 4
0050422 FILLER PLATE ASSEMBLY 2
0 005-04271 HALF FILLER PLATE ASSEMBLY 4
Vo5 ~ O L7
6204 L ITE | sproMac
[P 20 & Abs |4ee & B0

MACHINE ASSEMBLY FRONT VIEW L;-_:‘-_‘g- T CERMAN OC GRANTHAW

L] |

| NOT TO SCALE I__|""’~° CANADA
F—pRa 1229 | Wl way HLAVIGHE 12— @
1;1. Ao DATE T /E ] 005-0415




8!

ITEM PART § DESCRIP IOM QT,
1 | 005-0415] MACHINE ASSEMBLY FRONT WIEW 1
7 [r125- PUMP 160 M3 i
TABLE k BODY ASS'Y 3 |125- PUMP 250 M3 (OPTION) 1
& GUIDE ARM SHAFT ASS'Y 4 [ 005-0104 PUMP SUPPORT ASSEMBLY 2
= DETAIL = 5 |D05-0088| PUMP SUPPORT PLATE ASSEMBLY | 4
6 |05'-0350 | HEX. BOLT 3/B"~18 « 3/4° S5 | 4
7 Jo51-0780 FLAT WASHER 1/8° S 5. B
a8 | o;1-0109 SUPPORT 4
9 |052~4240 HEX. BOLT M10 x 30 ZINC 4
10 | 005-0388 | BELLOWS CONNECTOR ELBOW ASSY | 1
11 1051~0783 |  FLAT WASHER (THICK) 3/6- S.5. 4
12 1051-0350 | HEX. BOLT 3/8°~16 x 3/4° 55 | 8
13 | 051-0780 FLAT WASHER 3/8" S.5. 16
14 | 051-0620 HEX. NUT 3/8°—16 S.S. 10
15 | D05—-0317 GUIDE ARM SHAFT ASSEMBLY 1
16 | 0011364 JLEFTELECTRICAL BOX UPPER SUPPORT 1
1?7 | 605-0374 ELECTRICAL BOX ASSEMBLY 1
18 | 051-0740 FLAT WASHER 1/4° 5.5 13
18 | 051-0580 HEX. NUT 1/4"-20 S.5. 5
20 | 051~0180 { HEX. BOLT 1/4 —20 x 3/4° 5.5, 2
21 | 0510180 | HEX. BOLT 1/4°=20 x 1/7° 5.5 |7
22 [ 1790004 | SFLF ADHESIVE SPONGE. NEOPRENE | 1
23 | 0611415 ELECTRICAL BOX COVER 3
24 | 002-0316 COVER ARM 2
25 | 075-0620 BUSHING 2
26 | 051-0420 HEX. BOLT 3/68°—16 x 3~ S.5. 2
27 [002-0390 SET SCREW COLLAR 2
28 | 051-0178 | SET SCREW 1/4"-20 x 5\16° 5.5. | 4
298 | 057—0013 CENTRAL SHAFT END CAP 2
30 | 005-6321 GUIDE ARM ASSEMBLY 1
31 | 075—0440 BUSHING 2
%"o%‘ﬁ"m‘ﬁ;:‘ 32 | 055-0050 SPACERS 2
33 [ 058—006C SPACERS )
= DETAIL = 34 SET SCREW COLLAR 2
35 | 051-0178{ SET SCREW 1/4°—20 x 5\16° §5 | 2
e
- 620A e | By
T Atalzix! SIPROMAC
MACHINE ASSEMBLY REAR VIEW [ ST CERAN DE CRANEAM
I e — NOT 70 SCALE [QUEREC CansDA
E!!E!! WAL M.LAVIGNE M-D-10 m
LET, WODINCATION DATE :‘l; - 005— 041 6

AR alaTall




MODEL 620A

COVER ADJUSTMENT PROCEDURE

Reference Drawing: # 005-0416
# 004-0223

PROBLEM: MACHINE TABLE AND COVER SEEMS TO BE STRAIGHT, LID GASKET IS
GOOD BUT COVER DOES NOT SIT PROPERLY ON BOTH SIDES OF TABLE,

1. Floor should be flat (within 1/8" approx.).

2.1 Mark position of original adjustment of guide arm length and its
lower shaft position (See drawing # 005-0416;items:#30 & #15) .

2.2 Loosen the two bolts on the guide arm {See drawing # 005-0416;items
#30) .

2.3 Now move the cover each side and check how cover sits on the table.
Distance between table and lid gasket should be under 1/16" approx.
If so, go to step 3.0 for guide arm adjustment. Otherwise go to
step 2.4 for central arm adjustment.

2.4 Put chamber in upright position and check with a squara anglae to
see if arms are parallel. If not, loosen bolt at the end of ona
arm and adjust until square (See drawing # 005-0416; items #26 ,
#14 & #11).

2.5 Wwhen closing cover (guide arm still locse), if cover is not sitting
properly on aeither the front or rear of the table, you have to
change the height of a central pillow block (See drawing # 004-
0223;item #12) until cover is sealing properly each side (less than
1/16") .,

3.0 Adjustment of guide arm: two things have to be adjusted, the
length and the lower axis position. Each of these should be
adjusted separataely. Fix the lower axis in a central posaition,
then adjust guide arm length by marking its position. When chamber
is at the left and at the right, tighten at the center of your
marks. Adjustment can be done a couple of times until everything
is ok,

19 DAML /62



oz

ITEM |  PART 4 DESCRIPTION a1
1 |605-0414 TABLE ASSEMBLY 1
SPRING ADJUSTMENT PRODEDURE 2 {002—0399 CENTRAL SHAFT ;
999 EXT. A__ PLACE COVER UP(ARM VER“CM.) 3 075"1650 2 BOLTS FLANGED BEAR'NG 2
REF. TO FREE TENSION OF SPRINGS. 4 J081-0100| GREASE FITTING 90" 1/4°-28 S.5. | 2
978 B— LOOSEN BOLTS (ITEMS 0,813 & f15) 5 |051-0441| HEX.BOLT 1/2°—13 x 1 1/2° SS. | 4
REF. c ON THE SPRING SUPPORT PLATE ASSYY (ITEM #9). = —Too— oo HEX.NUT 1/2°-13 5.5, s
— INSERT A SCREWDRIVER IN SLOT OF ITEM 12 ;
T AND PRY OPEN UNTIL BLOCK IS FREE | 7 |051-07s0]  FLAT WASHER 1/2° 55, |«
/ \ ON CENTRAL SHAFT. 8 |ooB-0315 CENTRAL SHAFT SPRING 2
D- TuRN gwnmc/amc»g ASSEMBLY 9 |004-0117 SUPPORT PLATE ASSEMBLY 2
_ | 7O GBTAW Omm (0°) AS SHowN BELOW. 10 |051-0300| HEXBOLT 5/16°—18 x 3/4" 5. | 2
U= mull | 11 |051-0762| WASHER 5/16° THICK FLAT S/5 | 2
) omm 12 1002-0319 SPRING BLOCK 2
13}051-0420] HEX.BOLT 3/B"-16 x 3" S.5. 2
14 |051-0783] FLAT WASHER (THICK) 3/8" S5. | 4
49.5 105 669 c/c -
TYP. TYE. REF. E— RETGHTEN BOLTS ON SPRING 15 ]051-0620]  HEXNUT 3/8°-156 S.S. 2
REF. REF. SUPPORT PLATE ASSY. (ITEMS 0,013 & #15). 16 |005-0154 MICRO~SWITCH COLLAR 1
1%, | 17 [051-0510] SET SCREW 3/8"~16 x 3/8" 5.5, | 1
o & i % . 18 |051--0520| SET SCREW 5/16"—18 x 3/8" $.5.| 1
12—H o —— o 19 |026-0610 MICRO-SWITCH 2
;}?- %_ : 20 |[001-1294] MICRO-SWITCH FIXATION PLATE | 2
o 2¥e — 7S i 2) |051-0180| HEX.BOLT 1/4"—20 x 1/2° 5.5, | 2
T THE EWD OF THE SPRING 22 |051-0740 FLAT WASHER 1/4° 5.5 4
WHICH HAS A FLAT SPOT AS SHOWM _ w_
297 15 THE END TO BE INSENTED WMTO 1M 1o 23 |051—0580 HEX.NUT 1/4*-20 S.S. 2
i ——
1 REAR
3Y4
TARLE
RONT
= SECTION =
e 620A o | e,
= 2im et mm| SIPROMAC
CENTRAL SHAFT ASSEMBLY | ¢ am S ——
SPRING BLOCK ASS'Y R e —— NOT TO SCALE | MWEE Cauids
R =z = DETAIL = ey LA F"'Efos-uan ™ 004-0223
. MODWICATION DATE T - |

cZ77Nn—+nNnNl




12

PART § DESCRIFTION

D02-0400 SEAL 8AR (TABLE)

0020031 CONNEG TOR

SEALUNG ELEMENT

052-0305 | SET SCREW 174°-30 x 576" [OVAL POWT)

o32-0250 SCREW §8~32 x | 1/2° RND SLOT BRASS

0810350 NUT ga-32 5/5
1760200 TEFLON TAPE (55} ADHESIVE
027-D400 CONNECTOR ADAPTOR

NPT
g
8

no;m".'bao-g

NOTE:

CUT OFF HEAD
OF SCREW AFTER

ASSEMBLING
6204 "B (372 ]| serouac
o 5 s 9 i ¢ '
SEAL_BAR PRE—ASSEMBLY |/ T ST-GERMAN OF CRANTHAM
S e — NOT TO SCALE l_]""'-‘ CANADA
W-12-29 ] ML AR MLAVONE B-n-n =
MODFICATIN DATE | m1. ////F ] 005-0418

BL+0—500G!




Al+N—CNO

TEM | PART § DESCRIPTION 0.
1 002 0400 SEAL AR (VABLE) 3
2 | o07-00M CONNECTOR ]
3 039-0230 TONVEX SEALNG ELEMENT X
4 | omw-o0270 “T° PROFILL CUYTING ELEMENT [
5 | 0520395 | SC7 SCREW 1/4-20 x 5/16- {(OVAL POWNT) | ib
€ | 052-0250 | SCREW #8-32 x 1 1/2° AND SLOT BRASS | &
7 | omi-pi%o NUT g8-37 5/5 V6
B | 1760200 TEFLOH TAPL {55) ADH[SIVE 4
5 | 027-0400 CONNECTOR ADAPTOR 8
NOTE:
" CUT OFF HEAD
OF SCREW AFTER
ASSEMBLING
~ BAG CUT OPTION =
At Mg [cal
620A P Taien | SIPROMAC
" SEAL BAR PRE-ASSEMBLY |38 3 S0l LW sT-conuat o chmmins
" : L
$6-12=-0 AP,
HOOINCANON DATE INT. .‘005— 041 9




¥ 4

n7en-conl

[ITEW | PaRT § _ DESCRPTION Ty
1 002-0400 SEAL BAR (TABLE} 4
2 009-0029 CONNECTOR ]
3 039-0320 SEAUNG ELEMENT +
+ 0352-0395 SET SCREW 1/4°—20 » 516" (OVAL PONT) | 8
5 052-02%0 SCREW J8-32 x 1 1/2° RND SLOT BRASS 2
5 | 051-0%50 NUT §8-32 5/5 16
2 1760200 JEFLON TAPE (85) ADHESIVE 4
] 027-0400 CONNECTOR ADAPTOR |, ]
CUT OFF HEAD
ASSEMBLNG = OPTION ~
TOP AND BOTTOM SEALING OR
Bi—ACTIVE SEALING
SEAL BAR PRE—ASSEMBLY |aa /" 5T- GERMAI DE GRANTHAM
I | NGT TO SCALE ]4""': CANADA
— u;;;—n :: ///E WLAWRE F‘ru—u—- ] 005-0420




e

ITEM |

PART |

DESCRIPTION

1 |004-02590UPPER SEAL

BAR ASSY.(T.& B.OPT.)

2 joo1-1585

UPPER SEAL BAR SUPPORT

J 1051-0180| HEX. BOLT

- I AT

1/4"-20 x 1/2° S.5.

= OPTION =

TOP & BOTTOM SEALING OR
BI-ACTIVE SEALING

17+ —CNAT

T B620A Wi
FiE
UPPER SEAL BAR ASSY. |&/"™

éi.‘éL SIPROMAC

'IMIIMM

2 ™ ——T  NOT 10 sC

ALE

. B =R 650421




&6

CUT OFF HEAD
OF SCREW AFTER
ASSEMBLING

6520—-¥00!

[IYEM | PART 3 DESCRIPTION ar.
1 |oo2-04m UPPER SEAL BAR 2
2 |obg-0029 UPPER CONNECTOR 4
3 |052-0250BCREW #8-32 x 1 1/2° RND SLOT| +
4 |051-0550 HEX. NUT §8-32 S.5. 8
5 {027-04008 CONNECTOR ADAPTOR 4
5 [179-0003 UPPER SEAL BAR RUBBER 2
7 176-0200 TEFLON TAPE (5S) ADHESIVE 2
B [176—-0220] TEFLON TAPE (10S) ADHESIVE | 2
9 [039-0220 SEALING ELEMENT 2
10 |052—-0395|SET SCREW 1/4"—20 x 5/18°(OVAL POINTY 4
11 ]176—0220] TEFLON TAPE (105) ADHESIVE | 2
12 {0o01-1594 UPPER TEFLOCN HOLDER 4
131051-01471  HEX. BOLY §10~24 x 17 .S, [12
~ 14 [051-057 HEX, NUT # 10-24 S.5. 12
= OPTION =
TOP & BOTTOM SEALING OR
BI—ACTIVE SEALING
ACHRE N -
TOLDACE | WOLIRAMCE
- 6204 i |2i% | SIPROMAC
|UPPER SEAL BAR PRE—ASSY. i':;'{ﬂ ST-GERMAIN DE GRANTHAR
= e ——] NOT TO SCALE  [MEmE ciuiu

- B L ==2 I 04-0259




|-¥4

PART 4 DESCRPTVON
005-0415 | MACHINE ASSEMBLY FRONT VIEW
005—0376 |  SEAL BAR SUPPORT ASSEMBLY
SEAL BAR PRE—ASSEMBLY
BAG CUT SEAL BAR PRE—ASSY{OPT.)
————— [ 0P /BOTTOM_S.BAR PRE—ASSY(OPT.)
051-0100 |  HEX. BOLT 1/4'—20 x 3/4° S5
051-0740 FLAYT WASHER 1/4° 5.5.
005-0423 GAS 3 INJECTION BAR {OPTION)
006-MaW |~ GAS 4 INECTION BAR (OPTION)
178—0030 GAS INJCTION TUBE (OPTION)

OPTIONAL
GAS INJECTION BAR

nm-.rmu-&un-—-a

-
[~}

REM
BOLT 1/4°-20 x 1/2°($051-0100)

11_[005-0016 MACHINE ASSEMBLY REAR VIEW
AND REPLACE BY ITEM §6 12| 005—0374 ELECTRICAL BOX ASSEMBLY
BOLT 1/47-20 x 3/4°(¢051-0190) 13 | 0011415 ELECTRICAL HOX COVER
— DETAL A — N M
SEE NOTE ~— DETAL C — 16 [ 005—0323 GAS INLET ASSEMBLY
REINFORCEMENT SEE DETAIL “C* 17 | 051-0180 { HEXBOLT 1/4"~20 x 177" S.S(0PT)
(23) (27) UNDER TABLE - 18 | 0%1°0580 | HEXNUT 1/4°~20 S.5. {OPTION)
) ‘ . SEE DETAR 8" 19 | 106-0010 | SELENOID VALVE 2 WAY 1/4° NPT
(28) PR SEE DETAIL “A 20 | 106-0345|  VALVE SUPPORT FOR 1/4° NPT
" /.-/ ) ’ ™~ - REINFORCEMENT - 21 | 0510100 |SCREW #8-32 x 3/8" PAN PHILL 5/5
) 2y " UNDER TABLE T o 22 | 051-0720 FLAT WASHER #8 5.5
/\ y c - . EXISTING GAS ! .. 23 1 051—0550 HEX NUT $8-32 S.S.
& K ~ . INJECTION TUBES | ~. 24 | 1010036 | STRAIGHT 1/4"MNPT = 3/8°T.P .COMF.
) . i 25 [101-0082 "1 3/8°1.P.COMP,
13

.
Y
A
(=)
-]

1010065 T 3/8"TP.COMP.X1 /4"UNP TN /8" T.P.COMP.
1040060 | TUBE 3,/8700x1 /4"0(POLY.) x mm LG
104~—0060 | TUBE 3/8°0bx1 /4" I{POLY.} x mm LG
104-0060 | TUBE 3/8"0Dx\ /4 (POLY.) x mm LG

\ ><JG)
Nt @ . P ’ COLLARS 3/B"s
“\:/ : NOTE: mest mams ~)

=
\
\i
\
\
3B

-
2] R TSI R ENTIE TR [P B T8 Y YRR BN PN P OO % Y PN (PR P 1+ IPS PR P P Y

~ 30 | 105~0200
N e )
! @ —— FRONT VIEW —
w GAS INJECTION BAR INSTALLATION
ER TABLE VIEW @7 39 -— OPTION GAS INJECTION —
o Vli.’r_[\)/E INSTleLATtON SEE NOTE TO GAS INJECTION TUBES UNDER TABLE, = 620A e [T | SIPROMAC
REMOVE THE FOUR EXISTING CAPS m;s S —— ‘._‘.5:7_ o0 § e 71~ COUAM DX Ghasua
& CONNECT HOSES AB.C & D m‘: ""i A::* o N.T.sim I"m
L BEGREATGY o D - e e ™ 6160018

B100-0101




27



82 .

[006—0067

(OWRE COME FROM "D" CONNECTOR (P.C. BOARD)
(SEE REF. DRAWING 006~ 0029)

+ R—~C SUPPRESOR ADD ON EACH
con

bl I

[ ——— OETION YACWMETER . ___._
R10 _I

W@-‘N]—-"m—mf@
___u.TD | 502 13 #0344

Re

53 RS =

®

A
"Qf“p”i’“;m_ugi_
o-seoeffe

R e — — —— — —— —

-+ NO

i (oD
eANsRo, ®
T EL KE| e

24V§%?4&gi
ev " & nd)

3
:
©

RIGHT
«NC cou {BACK wviEW)
B %
2
COVER TWTCH @
-+ ND
LEFT
+NC cou (Back vew)
BUANSHTE
mue (B10]
________________ |

FOR PART NUMBERS FOR LETTERS (A) THRU (\) SEE FOLLOWING LIST

420A,600A & 620A

SIPROMAC

ELECT. WIRING LOW—-VOLTAGE ST—GERMAIN DE GRANTHAM,

T —— [$%¢ —— INE PAS MESURER /N.T.S. |OUEBEC CANADA

LET.

MODIICATION

DATE

INT.

“ e —Lreeee ™ 6060067




82

|006—-006

» RC SUPPRESSOR ADD ON EACH COIL [ oenon VOUTAGL | At f2 Jruse fs || PP
r———m— . TN SEAL & 8AG CUT| 220 034-0450 |03+ 0u00 | [MOTOR (4P} [ vour st R
O= 1 | *GAS | TWN SEAL & BAG CUT) 380 0340430 [o3e—onio || 3 2361
(}Li‘ 1*T—""*"—*| oPTION TWN SEAL & 8A0 CUTL %00 034—0425 [034-0810 || 3 130-3  [034-08;
H os e 1| GAS |, 1GAS TOP A BOTTOM SEAL | 220 034-0800 J034—0200 || 3 575-3  loae-
i g N B TOP & BOTTOM SEAL | 3m0 0340485 [034-0010 |1 & 01 Py
92 FVAC . TOP & BOTIOM SEAL| 800 D34-040 |O8+-0n0 || m0-3 |o3
o1 ]93 " ATM s 5753  |o34-0510
FEEEEL [z e
81 |82 52 |51 [ I :;_'_’_5%\__,'} AIR REGULATOR
| OPTION
LT 7 4
TOP SEAL
76 75 78 79| OPTION
N|72173 s B‘] 2’] [ r—C-=-I-1
| ] «NO
2f212|2 i R | R} ! * COM
ﬂ C C | ] RELAY NC
c . .
HAAE é ﬁ ﬁ | E | | OMRON
(1 RIGHT LEFT | 0P 1
VI U | T
\D é J SEALING SEALING SEALING “NO
MOTOR BAR BAR BAR * COM
=NC
i rl%’
H1 H2 | #NO
SEALING * COM
TRANSFO, «NC
X1 X2
27 L ] ;5
ol e i s —
COLOR CONF PRIMARY (VAC) &8 —¢—o
Bacx ey CONTROL 420A,600A & 620A
2 i A SIPROMAC
YELLOW 460480V G ELECT. WIRING HIGH VOLTAGE 18 ST-GERMAIN DE GRANTHAM,
BUWE 575600V o1 lsu-]_ NE PAS MESURER /N.T.S. QUEBEC CANADA
RED 24V AL, BESS), | rroeau PP T o
PURPLE BV / P IEF;"_OHD 006—-0068




{006—0069

=4 4

@ OPTION VOLTAGE__ | FUSE F2 | FUSE F5 PUMP
@ To VAL TW SEAL 20| os4-o4so[ 034-0200 uoroR ()] vour +pn]ruse
GND O GND TWR SEAL 380 034—0430| 0340410 3 2301 [034-0880
'L-gg TWN SEAL 600 0340425 | 034-0410 3 2303 |034-0530
Mo ) TOP & BOTTOM SEAL 20 0340500 D34-0200 3 575-3 |034—0480
U 2 L3 TOP & BOTTOM SEAL 380 0340485 | 0340410 5 230-1 |03 —D570
9 o2 03 |o4 96 p7 TP & BOTTOM SEAL | 600 034-0440 | D34-0410 5 230-3  [034-0550
Fs| [Fs F2l F2| [F1] {F1 |F1|  (AREGEACE:, e
& |82 52 |51 [ |72 73 ¥z TEW 12
Wi <? wi ©
77273 st ala 24 S T i
) I
® © = i ® A EBERE
B ] ;J, n [ rs] [ rRELAY
] | |4}4i5]5 OMRON
RIGHT LEFT } TOP :
MT27T3 - w2 w2 L1 ] [ ]
w2
e AYAY 1{%& éng\ 1#01 B %
SEALING SEALING é Y ===
[ ) L]
BAR - nam "SEALING Lol et Ea
I BAR .
rl‘| TOP SEAL OPTION L'_‘-__G___':‘_}
Hi T H2 oS 1
18 182 — o SEALNG AT
08 800 TRANSFQ. "';’—‘_”
CONTROL X1_24v_ %2 ot s
TRANSFO. ] 1ol & | | REcuator
2425136 z | Lo=—= JoPTION
COLOR CODE PRIMARY (YAG) 78 *RC SUPRESSOR ADD ON EACH caiL
WHITE ov
MACHINE
By v 420A,600A & 620A
m o - SIPROMAC
YELLOW  480—480V ELECT. WIRING HIGH VOLTAGE 3¢ ST-GERMAIN DE GRANTHAM,
BLUE 5756800V oT. [@; QUEBEC CANADA
SECONDARY (VAC) — j—
RED 24V MAR T [ma
PURFLE 9V . 006—~0069




1€

[006—0100

-
)
|
}
54 |
)
O\H s === 3 |
RE COME FROM “D" CONNECTOR (P.C. BOARD) e l
(SEE REF. DRAWING $00B-0029} I ~—===1 0PNl || === = 0PTION) |
» R~C SUPPRESOR ADD DN EACH Y oS : | '@ 1) oS : ] —203L @A || BAS ;
cor FUSE] T3 1034-0240] wl i@ ® |l 100 |- gax 1@ ; |
e 115‘“"“.:7&"““ ||\ SEERAT @ o :
P © ) | [Buack (0 ® eh’™ ,
E| 3 EI pucg@..._ﬂuﬁ O 1 ||eac @__ABL ® ! ) VAfuuum i
) Oy R ogn S el |
; Im"'ﬂ"‘ © i e : o R 553 }
GREEN\WHITE t & fa
N am T S)BLUE\WHITE J ”N‘LLQI’ ]
REGULATOR BLUE(B) COVER SWITC f :
-~ No
34 cou | RIGHT | l
4 i : : 1 +NC (BACK “ET __.G:‘:R swicn_® |
RIGHT |
E' 2 RELAY i «NC com [(8ACK wew) |
bl OMRON @ t’ 5 | |
» Rk ) .
14
— 1102 1 covir swrei (D } = {
[ (5) Reo\BLAGK c N cou ] % 2 o |
2VWHITE oNC } "C:VEI SWTCH {
3 1 LEFT
‘ T | CoM |
COLOR_GODE. SECONDARY(VAC) A W2 i - NG "*““"‘“: *NE e e :
24V RED 4 & 25 —an,
v PORAL L 1) TEAnG GREEN e cou |BLUE \WHITE i
X X2 " @ l . |
l
® L e @ |
CONTROL ) FOR PART NUMBERS FOR LETTERS (A) THRU () SEE FOLLOWING UST S J
TRANSFO.
9V
24/ 23] 1 2)
URPLE
420A,600A & 620A
Cr SIPROMAC
ELECT. WIRING LOW—VOLTAGE (50 HZ) ST-GIRMAIN DE GRANTHAM,
@ jfot | NE PAS MESURER /N.T.S. [QUEBEC CANADA
MAT: DESS IDAﬁ: Na
DL T 97-03-11 _
LET, NODINCATION DATE INY. APP. pa 006-0100




zE

|006—0101

GROUND [OGGQQOI

TN VAR | TUsE @2 |FusE fs -
ROUN TWH SEAL & 8AG CUT| 220 034- 0450 |034—0200 | [MOTOR [KP) | vOLY +ph|Fust N
TOIPUMPL—-”-Q-—HI ¢ D TWN SEAL & BAG CUT| 360 0340430 loda-oso |l 3 230-1  |oM-0850
;}5_5;_23 TO BODY + RC SUPPRESSOR ADD ON __EACH COIL [TMH SEAL & 8AG Q] 800 a—oa2s |B04D|| 3 2303 530
N BLUE {DUMMY] :_ Tons l TOP & BOTIOM SEAL | 720 034-0800 [034-02001| 3 s75-3
o AR I NI ) e e a1 R ool
b STRIP GREE.N \MRE 1 | *GAS | GAS 5 2303 pre-0550
ON 12 * MM, 3 La _.__’:J 5 575-3 D34-0510
4 FVAC
SHEHHHOE  far
52 [s1 [n |2 T N
- N
:; TEAk _,1 AIR REGULATOR
L ) OPTION
TOP SEAL
71 6 74 75 78 79| OPTION
17473 I alln mil. r=—fk——==F—"
) } » NO
2[2]2]2
R R R ! R] 1 * COM
NNEE c c C ) c|! | RELAY «NC
: } OMRON
61 RIGHT LEFT ! TOP !
SOV T | e
MOTOR - SEALING SEALNG SEALING « NO
BAR BAR BAR * COM
«NC
Hr = H3 240 ¢
il 1
{ v+ HZ 0%
H1 H2 H + NO
*SEALING » COM
TRANSFO. *NC
b4 X2
17 11 76
o e = s e w—
-— o 74 78
WHITE ov O 208 230 800
g;gx mo';r’ *CONTROL 420A,600A & 620A
RED §_9,3V TRANSFQ. ' SIPROMAC
BROWN 380V 24V gy heE T 5 Z
N + USE ONLY "STARS WASHERS™ |@% _____  [eon QUEBEC CANADA
Do TRANSFO. Mo SoALE NE PAS MESURER /N.T.S.
RED 24y MAT: DESS. —oa
PURPLE BV / e T 006—-0101




1 % 3

|006—0102
066660 ] | o |ll GROUND oFioN VOLTAGE FUSE F2 | FUSE F5 PUMP
*4GROUNDO— [To MOTOR ROUND LABEL TO BODY |TWN SEAL 20 0340450 | 034—0200 MOTOR (HP) [ VvOLT +ph | FUSE F1
NO GROUND  gur THIN SEAL 380 034—0430 | 034~ 0410 3 2301 |034—055D)
11O BLACK THR SEAL 600 034-0425 | 0340410 3 230-3  |034-0530!
L20)— BROWN TOP & BOTIOM SEAL 220 034-0500 | 034—-0200 3 575-3  {D34-0480
TOP &k BOTTOM SEAL 380 034—-0455 | 0340410 5 230—-1 0340570
b+STRIP GROUND
WRE ON 12 19y |82 o 93 o4 Jo5 o5 7 TOP & BOTTOM SEAL 600 034-0440 | 034-0410 5 230-3  |034-0550
5 5753 034—0510
FS E—E’ IEJ F2) P2 (F1) 1P [P *RC SUPRESSOR ADD ON £ACH COL
81 az 52 |91 N 72 [713 ["":"""'—']
opnow{ F_.%ﬁwul
GAS Jeas
[ eyl ¥ @
*ATM
oo @
772173 5 H1 ° - 12 __ 17 - oM ], ®
2[2]2]2 : } lr | Psea ;{:lsgcuumn
R R
alalsls ® ;] ;J ] () | Lo———— JoPTON
} ITOP SEAL OPTON
|
- RIGHT Top i
Wit o [ l l ll __“i_ RELAY .
b » NC
MOTOR SEALING SEALING OMRON
BAR BAR
' |e1
H1 «NO
81 |82 +SEALING s COM
0 208 230 800 TRANSFO, «NC
*CONTROL @ X1 24y X2
TRANSFO. 3 L «NO
24 25 13 B 77 - « COM
“ . 24 28 « NC
WHITE ov 70 78
BUACK 180V » USE STARS WASHERS
GREY 208V FOR TRANSFD. FIXATION.
l;g%w ggov 420A,600A & 620A
ov
YELLOW  46D-480V PRCE SIPROMAC
BLUE 575500V ELECT. WIRING HIGH VOLTAGE (50 HZ) 3» ST—GERMAIN DE GRANTHAM
SECONDARY (YAG) T | NE PAS MESURER /N.T.5, [M/EBEC CANADA
RED 24V MAT: DESS [DATE NC.
PURPLE 9V L AL Rl 0060102




ATMOSPHERE SOLENCID VALVE: #

#
#

VOLT  PHASE  PUMP CONTACTOR OVERLOAD
110 1 3 025-0010 025-0140
110 1 6 025-0020 025-0170
110 1 16 025-0030 025-0180
110 1 21 025-0030 025-012920
220 1 21 025-0020 025-101190
220 1 40 025-0020 025-0190
220 3 40 025-0010 025-0170
380 3 40 025-0020 025-0150
575 3 40 025-0010 025-0140
220 1 63 025-0040 025-0190
220 3 63 025-0020 025-0180
575 3 63 025-0010 025-0150
220 1 160 025-0050 025-0200
220 3 100 025-0030 025-01°90
460 3 100 025-0010 025-0170
575 3 100 025-0010 025-0160
220 1 160 025-0070 025-0222
220 3 160 025-0040 025-0210
575 3 160 025-0010 025-0180
220 3 250 025-0060 025-0220
460 3 250 025-0030 025-0190
575 3 250 025-0020 025-0190

Q: SEALING CONTACTCR: # 025-0020

D: OPTIONAL GAZ SOLENOID VALVE: # 106-0010

E: VACUUM SOLENCID VALVE: # 106-0030---{420A)

# 106-0050--~(600A & 620A)
# 106-0060--~(650A)

106-0020 WITH PUMP:
21 M

106-0030 WITH PUMPS:
40 M*, 60 M* & 100 M
106-0050 WITH PUMPS:
160 M* & 250M°

MODEL:250,350,420A,450A,550A,450T,600A,620A,650A & 700A

G: BELLOWS SOLENQID VALVE: # 106-0070
H, I, J: COVER SWITCH: # 026-0610
K: SEALING TRANSFOC.: 250 ONE SEAL BAR: # 029-0040
350 ONE SEAL BAR: # 029-0010
350 TWQ SEAL BAR: # 029%9-0030
650 ALL MODEL : # 029-0170
420,450,550, 600,620 TWIN SEAL & BAG CUT 220 VOLTS: # 029-0040
TWIN SEAL & BAG CUT 575 VOLTS: # 029-0050
TOP & BOTTOM SEALING 220 VOLTS: # 029-0080
TOP & BOTTOM SEALING 575 VOLTS: # 029-0085
L: RELAY & BASE: RELAY: # 025-MY424 & BASE: # 025-0600
M: OPTIONAL TOP SEALING CONTACTOR: # 025-0020
N: CONTROL TRANSFO.:MODEL 250 TO 650:029-0007,029-0008,029-0009,

029-0250
MODEL 700A:029-0010

34 OL/[73



L3 7

[006—0029
Utem| ¢ PECE | DESCRIPTION | @r.

WIRING OF 15 PIN D" CONNECTOR-VACUUM PACKAGING MACHINE

COLOR CODE
@ BLACK : OUTPUT TO ATMOSPHERE VALVE
AMP —(2) WHTE : QUTPUT TO SEALING CONTACTOR
SEE NOTE

(3) ORANGE : QUTPUT TO GAZ VALVE
o bonsn O senpunte - commcr o e somen meny ololololofololos
RELAY

I—@nmmucx : CONTACT OF PC BOARD RELAY ||| ®

ACTIVATES WHEN MACHINE IS ON
—(®) cReEN : INPUT 8 VAC

‘—@---—:NMPED'M‘IH ( —
—(8) 8LuE : TO COVER SWTCH O OOOOOO&)O O

(® ——- : NoT usED

SWITCH

\Mim:/BLM:K: OUTPUT TO VACULAM VALVE OR CONT.
MoToR 3504504 OR 5504 WRE SIDE ViEW
150,
(1) orANGE /BLACK = OUTRUT TO SEALING SELENOID VALVE

@am:mpuruwnc M—m@rmVAm:mmmsm ONLY

—THIS CONNECTOR PLUGS IN AT REAR OF P.C. BOARD
—(3) GREENWMHITE : BT 9 VAC
LG9 —— : swrep W ey
@ VACUUMS SIPRO c
. Fo MA
@ suwe/wae : 1o coven s " “p" CONNECTOR DETAIL CERMAN DE CRAA
& e [NE PAS ussgzrﬂ /N.T.S, [QUEBEC CANADA

REDESSINE @5—-01-31] DL |wam DLETOUREAR! [ 98—11—-07 ™
Re _ o3| oL = 006-0029




3¢ -



L€

| 007—-0019

JTEM | PART § DESCRIPTION Qr.
g - 1 | 106—0010 GAS VALVE 2*
.g&;gé ¢ secmon | @ INERT GAS @ I 2 | 114-0280 VACUUM GAUGE 1
TR INSTALLATON | | GAS 34_| 106-0070 BELLOWS VALVE 1
SEE DRAWNGS ¢ | o0 & | OPTION 38 | 106~0070 BELLOWS VALVE 1°
420A: $O10-0016 4 | n4-0147 PRESSURE REGULATOR 1*
500A: $010-00V7 | | £_REGUL .
620A 0100018 | l 5 11140245 PRESSURE GAUGE 1
650A: got0-0020 L __ | _—__ __ _ __ _ 1 6 | 114-0170 PRESSURE REGULATOR SUPPORT 1*
@ 106—0030 |ATMOSPHERE VALVE FOR 420A
@ 7 |106-0030 [ATMOSPHERE VALVE FORBOOA,  oedu’ MD joou’|
________________ _] 106—0050 |ATMOSPHERE VALVE FOR 800A & 820A: 160 M% AND 250 MY
F, = = = ———— 106-0050 ATMOSPHERE VALVE FOR 850A & 700A
| " cas mscToR GAS INECTOR | 1060030 VACUGY VALVE FOR 4204
| B I [ BELLOWS l 8 106—0050 VACUUM VALVE FOR S800A k 620A 1
| ? | 1060060 VACUUM VALVE FOR 850A & 7004
| I « OPTION
BELLOWS | | BELLOWS @ @
| GAS INJECTOR GAS INJECTOR | F——————F—————- g
=L A | L
1 ]
| == ===l _ __ d | I BELLOWS | [ BELLOWS |
AIR REGULATOR OPTION 1
- SEGLATOR O7ION Pt B | ¢ |
NQIE: SET O A T\ x @ __
{ MAYIMUM OF 45 PSI 1 @ : 2|13 | BELLOWS | [ BELLOWS |
GO P | S S—— i
I I —-FOR AR REGULATOR
| (@)= } OPTION KIT INSTALLATION ;
‘ I SEE DRAWNGS § 010—0019 A &
AR & 650A: $010-0027
| e I (FOR EXISTING MACHINES) ;
o —_—
WITH OPTIONS @ @ PUMP WITHOUT OPTION
MRADNE
PUMP 420A,600A,620A & 650A SIPROMAC
PART ST—GERMAN DE GRAN
@ @ PNEUMATIC N.T.S. QUEBEC CANADA A
[1571 [» ] SCALE ar. 1
X IRE=DRAWN BT=03=1T | W] Man M.LAVIGNE 87-03—11
LET. MODIFICATION DATE INT. / . g 007-0019




MODEL S550A

I*l Canadda

' SIPROMAC
|IPROMAC -

Intemational Headguuners
240 Industrial Blvd.

St. Germain, Canada JOCIKO
B19.395.5151

FAX: 819-395-5343

VACUUM PACKAGING MACHINES

MODEL 650A ' MODEL 850A AUTOMATIC MODEL 700A st
(1997 EDIMON)



